1 Crankcase ,left 1

2 Washer 2

3 Drain 2

4 B@ﬂfingﬁ205 1 74 Cylinder head cover assy
5 0il seal, crankshaft 1 75 Gasket,cylinder head cover
6 Washer 1 76 Air duck

7 Split pin 1 77 Stud M6X90

8 Regulating sway bar 1 78 Flange bolt M8X60

9 Ngt 1 79 Circlip

10 0}1 sensor 1 80 Exhaust valve guide
11 Pin 81 Intake valve guide
12 Washer 93 82 Cylinder head assy
13 Drain gear, regulator j 83 Spark plug

14 Flying block = 84 Stud M8X34

15 RegulaFlng shaft ) J° 85 Gasket, cylinder head
16 Snap ring 86 Set pin

L7 Waghgr 87 Stud M6X90

18 Sliding 88 Nut M14X1.5

19 Wu?druff key AT 89 Starting flange

20 Drive gear — | 90 Fan

21 Crankshaft A8 =3I 91 Flywheel

22 Timing driving gear
23 Lock nut

24 Sleeve
25 Valve rocker

92 Gasket, crankcase
93 Dipstick with seal
’ 94 Bearing 6205

ve 1 | / 95 0il seal, crankshaft
26 Adjusting bolt for 14 D) R S ~— 49 96 Crankcase cover
valve gap | >, 4 46 97 Ignition coil assy
27 Pusher guide 42 =P ——— 45 98 Regulating arm
28 Pusher - ‘ 99 Back spring
29 Tappet 100 Regulating spring

30 Camshaft assy

31 Intake valve

32 Exhaust valve

33 Valve spring

34 Spring seat,
intake valve

35 Spring seat,
exhaust valve

36 Cap

37 Gasket,air cleaner

38 Gasket, Carburetor

39 Connecting block,
carburetor

40 Gasket, inlet

41 Carburetor

42 Pipe lamp

43 Qutlet pipe

44 Bolt M6%*30

45 Connector

46 Packing ring

47 Fuel tang

48 Fuel filler cap
with packing ring

49 Filter cup

50 Plasics clip

b1 Fan case

b2 Lead wind cover

53 Side plate, flywheel

54 Bolt Mo6*7

55 Handle

56 Rope

57 Housing

28 Spiral spring

59 Starting roller

60 Spring, ratcher

61 Ratcher

62 Friction spring

63 Cover of ratcher

64 Set screw

65 Starter assy

66 Scraper ring set

67 Piston pin circlip

68 Piston

69 Piston pin

70 Connect-rod

71 Connect-rod cover

72 Bolt
73 connect—-rod assy

101 regulating spring
102 Pulling rod

103 Wing nut

104 Air cleaner cover
105 Filter element

106 Washer

107 Sleeve A

108 Air cleaner housing
109 Screw Mo*12

110 Air cleaner bade
111 Gasket

112 Sleeve B

113 Muffler

114 Spark extinguisher
115 Muffler hood

116 Exhaust muffler

DO = = = DD DD = DD DO DO DD = et et et ek et ek etk ND = ND

—_

—t et et bt DD —t ettt

L ek ek

N/ 106

—t [N et ek ek ek [T et ek ek ek ek [NO [ND el el el el ek ek fd el

Lt BN = DO = e e e s e e e

Lttt}

el e ke kot et [T et [N et et et [N et ek e e e )



Water Pump Parts Catalogue

Mo Description

1

L5 B - % N

10

Pump cover

Rubber washer

Hexagon socket head bolt

O-Ring

Seal unit

Water pump impeller

Volute casing
Rubber packing ring
Housing of pump

Rubber shim

AFR

et

e it
M BRE
OF
BHITH
TREEM
AT
B
RIT
BEE

QTY

No
11

12
13
14
15
16
17
18
19

20

Description

Rubber packing
Pipe joint

Joint grip
Discharge flange
Flug packing

Flug

Hexagon head bolt
spring washer
Check valve

Suction flange

AFR
el
EEX
LT
HKE=
BEEHE
RE
Ay=L 2
SESFIE
B85 1]
HKE=

QTY

[ o D e N |

11

11







	5.5HP 6.5HP 13HP engine.JPG
	SB.jpg
	SB (1).jpg

